
E112684#1

1 1 2 . 6 8 4

1 1 2 . 6 7 3

Parts list for Generator

1   1112     Plate, 11 x 5 holes        1 part
2   1122     Trapezium plate, 5 x 3 holes  1 part
3   1123     Trapezium plate, 7 x 5 holes   2 parts
4   1151     Disc 10 mm dia                      1 part
5   1161     Disc 50 mm dia                      1 part
6   1251     Angle 1 x 1 hole                    2 parts
7   1351     Axle 35mm                           1 part
8   1352     Axle 65mm                           1 part
9   1353     Axle 95mm                           1 part

10  1381     Screw  M4 x 4mm                    11 part
11  1401     Fixing ring                         1 part
12  1411     Handle                              1 part
13  1451     Gear 37 teeth                       2 parts
14  1452     Gear 63 teeth                       1 part
15  1461     qPinion 13 teeth                     3 parts
16  1492     Cable                               1 part
17  1495     Motor holder                        1 part
18  1496     Motor                               1 part
19  1501     Screw M4 x 6                       13 parts
20  1511     Nut M4                             13 parts
21  1551     Screwdriver 4mm                     1 part
22  1552     Screwdriver 6mm                     1 part
23  1553     Spanner                             1 part
24  1730     Metal eye                           1 part
25  1734     Bulb holder E 10                    1 part
26  1735     Bulb E 10 3.5 volt/ 0.2A            1 part

Parts List- Gears 
1    1112    Plate  11 x 5 holes             1 part
2    1122    Trapezium  5 x 3 hole          1 part
3    1123    Trapezium  7 x 5 hole           2 parts
4    1151    Disc 10mm dia                     1 part
5    1251    Angle 1 x 1 hole                   2 parts
6    1302    Wheel centre 30mm dia               1 part
7    1351    Axle 35mm                           1 part
8    1352    Axle 65mm                           1 part
9    1353    Axle 95mm                     1 part

10   1381 Screw thread M4 x 4mm 15 parts
11   1401   Fixing ring                         2 parts
12   1451    Gear 37 teeth                       3 parts
13   1452    Gear 63 teeth                       2 parts
14   1461    Pinion 13 teeth                     4 parts
15   1495    Motor holder                        1 part
16   1496    Motor                               1 part
17   1501    Screw thread M4 x 6mm    13 parts
18   1511    Nuts M4                            13 parts
19   1551    Screwdriver 4mm                     1 part
20   1552    Screwdiver 6mm                      1 part
21   1553    Spanner                             1 part

1


